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6.2 B4_3MHz 

6.2.1 Test Result 

Band: 4 / Bandwidth: 3MHz / NTNV 

Modulation 
Frequency 

(MHz) 

RB Allocation Spurious Emission 
Verdict 

Size Offset Result Limit 

QPSK 

1711.5 
1 0 Refer To Test Graph Pass 

15 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1753.5 
1 

0 Refer To Test Graph Pass 

14 Refer To Test Graph Pass 

15 0 Refer To Test Graph Pass 

16QAM 

1711.5 
1 0 Refer To Test Graph Pass 

15 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1753.5 
1 

0 Refer To Test Graph Pass 

14 Refer To Test Graph Pass 

15 0 Refer To Test Graph Pass 
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6.3 B4_5MHz 

6.3.1 Test Result 

Band: 4 / Bandwidth: 5MHz / NTNV 

Modulation 
Frequency 

(MHz) 

RB Allocation Spurious Emission 
Verdict 

Size Offset Result Limit 

QPSK 

1712.5 
1 0 Refer To Test Graph Pass 

25 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1752.5 
1 

0 Refer To Test Graph Pass 

24 Refer To Test Graph Pass 

25 0 Refer To Test Graph Pass 

16QAM 

1712.5 
1 0 Refer To Test Graph Pass 

25 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1752.5 
1 

0 Refer To Test Graph Pass 

24 Refer To Test Graph Pass 

25 0 Refer To Test Graph Pass 
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6.3.2 Test Graph 

Band4_5MHz_QPSK_LCH_1712.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_QPSK_LCH_1712.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 119 / 173 

Band4_5MHz_QPSK_LCH_1712.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_QPSK_LCH_1712.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 120 / 173 

Band4_5MHz_QPSK_LCH_1712.5MHz_RB_25_0_NTNV 

 
Band4_5MHz_QPSK_MCH_1732.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 121 / 173 

Band4_5MHz_QPSK_MCH_1732.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_QPSK_MCH_1732.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 122 / 173 

Band4_5MHz_QPSK_HCH_1752.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_QPSK_HCH_1752.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 123 / 173 

Band4_5MHz_QPSK_HCH_1752.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_QPSK_HCH_1752.5MHz_RB_1_24_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 124 / 173 

Band4_5MHz_QPSK_HCH_1752.5MHz_RB_25_0_NTNV 

 
Band4_5MHz_16QAM_LCH_1712.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 125 / 173 

Band4_5MHz_16QAM_LCH_1712.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_16QAM_LCH_1712.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 126 / 173 

Band4_5MHz_16QAM_LCH_1712.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_16QAM_LCH_1712.5MHz_RB_25_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 127 / 173 

Band4_5MHz_16QAM_MCH_1732.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_16QAM_MCH_1732.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 128 / 173 

Band4_5MHz_16QAM_MCH_1732.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_16QAM_HCH_1752.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 129 / 173 

Band4_5MHz_16QAM_HCH_1752.5MHz_RB_1_0_NTNV 

 
Band4_5MHz_16QAM_HCH_1752.5MHz_RB_1_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 130 / 173 

Band4_5MHz_16QAM_HCH_1752.5MHz_RB_1_24_NTNV 

 
Band4_5MHz_16QAM_HCH_1752.5MHz_RB_25_0_NTNV 

 

  



 
 Test Report Number: BTF230613R00506 

_Mobile phone_MS5614G_FCC ID 

Page 131 / 173 

 

6.4 B4_10MHz 

6.4.1 Test Result 

Band: 4 / Bandwidth: 10MHz / NTNV 

Modulation 
Frequency 

(MHz) 

RB Allocation Spurious Emission 
Verdict 

Size Offset Result Limit 

QPSK 

1715 
1 0 Refer To Test Graph Pass 

50 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1750 
1 

0 Refer To Test Graph Pass 

49 Refer To Test Graph Pass 

50 0 Refer To Test Graph Pass 

16QAM 

1715 
1 0 Refer To Test Graph Pass 

50 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1750 
1 

0 Refer To Test Graph Pass 

49 Refer To Test Graph Pass 

50 0 Refer To Test Graph Pass 
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6.4.2 Test Graph 
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6.5 B4_15MHz 

6.5.1 Test Result 

Band: 4 / Bandwidth: 15MHz / NTNV 

Modulation 
Frequency 

(MHz) 

RB Allocation Spurious Emission 
Verdict 

Size Offset Result Limit 

QPSK 

1717.5 
1 0 Refer To Test Graph Pass 

75 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1747.5 
1 

0 Refer To Test Graph Pass 

74 Refer To Test Graph Pass 

75 0 Refer To Test Graph Pass 

16QAM 

1717.5 
1 0 Refer To Test Graph Pass 

75 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1747.5 
1 

0 Refer To Test Graph Pass 

74 Refer To Test Graph Pass 

75 0 Refer To Test Graph Pass 
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6.5.2 Test Graph 
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6.6 B4_20MHz 

6.6.1 Test Result 

Band: 4 / Bandwidth: 20MHz / NTNV 

Modulation 
Frequency 

(MHz) 

RB Allocation Spurious Emission 
Verdict 

Size Offset Result Limit 

QPSK 

1720 
1 0 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1745 
1 

0 Refer To Test Graph Pass 

99 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 

16QAM 

1720 
1 0 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 

1732.5 1 0 Refer To Test Graph Pass 

1745 
1 

0 Refer To Test Graph Pass 

99 Refer To Test Graph Pass 

100 0 Refer To Test Graph Pass 
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6.6.2 Test Graph 
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7. Form731 

7.1 Form731_Power 

7.1.1 Test Result 

Band BW 
Lower 
Freq 

High 
Freq 

MAX 

Power 
(W) 

Value Hz/ppm 
Emission 

Designator 
Rule 
Parts 

MAX 

Power 
(dBm) 

4 1.4 1710.7 1754.3 0.0597 0.0110 ppm 1M12G7D 24E 17.76 

4 1.4 1710.7 1754.3 0.0489 0.0122 ppm 1M12W7D 24E 16.89 

4 3 1711.5 1753.5 0.0604 0.0192 ppm 2M72G7D 24E 17.81 

4 3 1711.5 1753.5 0.0467 0.0133 ppm 2M73W7D 24E 16.69 

4 5 1712.5 1752.5 0.0536 0.0079 ppm 4M60G7D 24E 17.29 

4 5 1712.5 1752.5 0.0416 0.0081 ppm 4M60W7D 24E 16.19 

4 10 1715 1750 0.0527 0.0051 ppm 9M12G7D 24E 17.22 

4 10 1715 1750 0.0415 0.0070 ppm 9M10W7D 24E 16.18 

4 15 1717.5 1747.5 0.0512 0.0065 ppm 13M7G7D 24E 17.09 

4 15 1717.5 1747.5 0.0431 0.0060 ppm 13M7W7D 24E 16.34 

4 20 1720 1745 0.0552 0.0071 ppm 18M2G7D 24E 17.42 

4 20 1720 1745 0.0440 0.0063 ppm 18M3W7D 24E 16.43 

 

7.2 Form731_EIRP 

7.2.1 Test Result 

Band BW 
Lower 
Freq 

High 
Freq 

MAX 
Power 

(W) 
Value Hz/ppm 

Emission 
Designator 

Rule 
Parts 

MAX 
Power 
(dBm) 

4 1.4 1710.7 1754.3 0.0628 0.0110 ppm 1M12G7D 24E 17.98 

4 1.4 1710.7 1754.3 0.0514 0.0122 ppm 1M12W7D 24E 17.11 

4 3 1711.5 1753.5 0.0635 0.0192 ppm 2M72G7D 24E 18.03 

4 3 1711.5 1753.5 0.0491 0.0133 ppm 2M73W7D 24E 16.91 

4 5 1712.5 1752.5 0.0564 0.0079 ppm 4M60G7D 24E 17.51 

4 5 1712.5 1752.5 0.0438 0.0081 ppm 4M60W7D 24E 16.41 

4 10 1715 1750 0.0555 0.0051 ppm 9M12G7D 24E 17.44 

4 10 1715 1750 0.0437 0.0070 ppm 9M10W7D 24E 16.40 

4 15 1717.5 1747.5 0.0538 0.0065 ppm 13M7G7D 24E 17.31 

4 15 1717.5 1747.5 0.0453 0.0060 ppm 13M7W7D 24E 16.56 

4 20 1720 1745 0.0581 0.0071 ppm 18M2G7D 24E 17.64 

4 20 1720 1745 0.0462 0.0063 ppm 18M3W7D 24E 16.65 

 


